((Wallarah 2

COAL PROJECT

Wallarah 2 Coal Project

Environmental Impact
Statement
April 2013

Appendix J

Surface Water
Impact Assessment

Hansen Bailey

NNNNNNNNNNNNNNNNNNNNNNNN



ansen Bailey

Surface Water Impact Assessment

4‘.} i r/‘/’
oW i

water +environment

WALLARAH 2 COAL PROJECT
SURFACE WATER IMPACT
ASSESSMENT

Hansen Bailey Environmental Consultants
March 2013

www.wrmwater.com.au

Environmental Impact Statement April 2013 Wallarah 2 Coal Project




Surface Water Impact Assessment

VA1)

water+environment

WRM Water & Environment Pty Ltd

ABN: 96 107 404 544 ACN: 107 404 544

Level 9, 135 Wickham Tce, Spring Hill

PO Box 10703

Brisbane Adelaide St OLD 4000

tel +617 32250200 fax +617 32250299
[...]
2000 5000°0 50000 T000 2000 €00°0 2000 2000 200°0 T00'0 2000 2000 50000 T000 11%0L
ze 8G € g€ 44 0S I4°] 29 el 99 89 9s 9 9 N
8T¥0°0 S0T0 81900 2580°0 7200 85050 TL9T0 5650 [0} 82950 80%°0 9¥59'0 8220 9020 311%06 (1/6w)
50200 50900 ¥€0°0 00 TEO0 L0T°0 1900 S6€€°0 120 GE8TO 6T°0 ferdelon} GZST'0 SLETO uelpsiy asauebue
¥TT00 9820°0 8.T0°0 9200 #8700 T70°0 ¥€0°0 87020 62T°0 89%T°0 9TTT 0 ¥S.T°0 ¥E€0T°0 T0 811%0L
43 09 Te €€ [44 0S 4] T9 95 8G 8G 85 29 29 N
2000 80000 T00°0 T000 T00°0 T00°0 S000°0 S000°0 S000°0 50000 S000°0 S000°0 50000 S000°0 211%06 (1/6w)
T000 50000 50000 5000°0 50000 50000 50000 5000°0 S000°0 50000 5000°0 S000°0 50000 50000 Uelpaiy pea
20000 50000 50000 50000 50000 50000 50000 50000 50000 S000°0 S000°0 S000°0 50000 S000°0 811%01
€€ €9 9e g€ €T S 95 19 65 69 T9 65 €9 €9 N
800°0 €000 €000 €000 €000 S00°0 ¥00°0 €000 2000 2000 €000 2000 T00°0 T000 911%06 (1/6w)
5000 2000 2000 2000 2000 00°0 2000 2000 T000 50000 T000 T000 50000 T000 Uelpaiy Jaddoy
00°0 T00'0 9000°0 T000 2000 2000 T00'0 T000 S000°0 50000 S000°0 S000°0 50000 S000°0 81I1%0L
Te 09 43 €€ 44 T8 €S 29 1S 89 89 85 z9 [4°) N
T000 T000 T000 T000 T000 2000 T000 5000°0 S000°0 50000 50000 S000°0 50000 50000 311%06 (1/6w)
50000 50000 50000 50000 §2000°0 50000 50000 50000 S000°0 50000 S000°0 S000°0 50000 50000 uelpsiy wniwouyy
50000 50000 50000 S000°0 50000 50000 50000 S000°0 S000°0 50000 5000°0 S000°0 50000 5000°0 811%0)
62 65 Te TE 114 05 TS T9 el 18 15 1S T9 T9 N
#£000°0  TO00'0 20000 20000 €000°0 20000 T0000 T000°0 S0000°0  S00000  TO000 5039 S00000  TO000 211%06 (1/6w)
G0000°'0  S0000°0  S0000'0  S000D0  S00000 500000 500000 G0000°'0  G0000'0  S0000'0  S00000  SO000'0  SOO0O'0  S0O0000 Uelpsiy wniwpey
G0000°0  S0000°0  S0000'0  S0000'0  S0000°0 500000 500000 500000 S0000'0  S0000'0  S0000°0  S0000°0  S0000'0  S0000°0 11%0)

ZLM 9M LM LZTM puepem | SLM 9ZM [ szm YZTM 1ZM 0ZM 6LM €ZM 2ZM

9319 yelejlepy sauelnqu] @ yaai) buudg _ ¥oai9 Auspuopng _ )9a19 anH anH _ yaa19 Aquie Aquie J3ARY BuoApy Jajaweled Ajjenp Jajepy

a)s Buiidweg

Hansen Bailey ‘

Environmental Impact Statement April 2013

Wallarah 2 Coal Project

43



pe Surface Water Impact Assessment
A-wrm )

3.1

water +environment

PROPOSED WATER MANAGEMENT
STRATEGY AND INFRASTRUCTURE

OVERVIEW

The strategy for the management of water for the Project is based on the separation of runoff
from undisturbed catchments (clean water) from water that potentially has elevated levels of
suspended sediment, salt and other pollutants due to contact with coal or disturbed areas (mine
water). Mine water includes groundwater inflows pumped from the underground operations, as
well as surface runoff from the coal stockpiles and other disturbed areas. A key objective for the
operation of the mine water management system is to minimise the risk of untreated mine water
being released to receiving waters. The site will also generate runoff that is unlikely to have high
salt concentrations, such as roof and carpark runoff, and may be suitable for release from the
site after treatment in sedimentation dams to reduce concentrations of suspended sediment.

Figure 2.2 and Figure 2.3 show indicative locations of key water management infrastructure at
the Buttonderry Site and Tooheys Road Site and underground areas respectively. The main
components of water-related infrastructure include:

o A Stockpile Dam which collects runoff from the product coal stockpile;

. A Portal Dam which collects runoff from the raw coal stockpile, offices and workshop
area;

o A Mine Operations Dam (MOD) to store water pumped out of the underground. The MOD
will also store runoff water pumped from the Portal Dam and Stockpile Dam;

. A water treatment plant (WTP) to treat excess mine water from the MOD and supply
treated water to the site surface and underground demands;

. A Treated Water Storage to store raffinate from the WTP for reuse. This storage is likely to
be a cell in the MOD (separate from the higher salinity mine water);

o A Brine Water Storage to store the concentrated byproduct from the WTP for storage prior
to disposal underground or for further treatment through a Brine Treatment Plant;

. Sediment traps and drainage channels to collect and treat runoff from the rail loop and
access road;

J Clean water drains to divert runoff from undisturbed catchments around areas disturbed
by mining/infrastructure;

. Discharge infrastructure for releases of treated water to Wallarah Creek;
. An Entrance Dam to store water for the Buttonderry Site demands;

o A sediment dam to collect and treat runoff from the Buttonderry buildings, paved and
hardstand areas; and

. An underground mine water storage sump.

The Project also includes the construction and operation of a water supply pipeline to import
water for onsite demands that cannot be met through recycling of water captured onsite.

Hansen Bailey Environmental Impact Statement April 2013 Wallarah 2 Coal PI'OjeCt

44



Surface Water Impact Assessment J%Wrm

water +environment

Details of the site water management strategy are provided below. Further information on
proposed mine site storages, including indicative storage sizes and pumping rules are provided
in Section 5.

3.2 WATER MANAGEMENT STRATEGY

The proposed water management strategy is based on treatment of mine water for use on site,
with releases of treated water to Wallarah Creek as required. Mine water would be treated using
a combined reverse osmosis (RO) plant with a capacity of up to 3 ML/day (including backwash
recycle). The net capacity (WTP mine water inflow less total backflush volumes) is 2.7 ML/d. At
certain times during the operational phase of the Project, a brine water treatment plant will be
utilised to produce a partly dried mixed salt solid waste product for disposal underground. It is
likely that use of the brine treatment plant will be implemented during the initial years of the
Project and continue until at least the end of Project year 14 in parallel with the completion of
LW11N. In this period, a salt waste stream from a full brine treatment plant would be
transported underground for permanent disposal in a dedicated two-heading development sump
at a rate of about 0.76% by volume of water treatment plant gross input. The period after Year
14 will involve a simplified brine treatment whereby a concentrated brine waste stream would
be pumped direct to underground voids for disposal at a rate of about 2.4% of water treatment
plant gross input.

This water management strategy outlining brine and salt underground disposal options
represents a worst case scenario for assessment purposes in this Water Impact Statement. It
provides stakeholders and approval authorities with certainty that the Project will be able to
sustainably cater for environmentally sound water management and underground disposal of
relevant waste streams.

WACJV is committed to finalising the detailed water management strategy in cooperation with
key stakeholders including Wyong Council, the Central Coast Water Authority, NSW Office of
Environment and Heritage, NSW Environment Protection Authority and NSW Office of Water.

The final water management strategy may (subject to agreements and relevant approvals)
involve mine dewatering and water treatment (mainly to provide sufficient recycled water for
underground mining purposes) and to enable a combination of:

. Discharge of suitably treated water to Wallarah Creek under terms of an Environmental
Protection Licence, and

. Providing trade waste effluent of sediment settled brine and/or mine water to sewer for
ultimate disposal to ocean waters.

WACJV may also be able to be a potential provider of treated clean water for beneficial industrial
and non-potable purposes to local authorities and businesses. The final water management
strategy would be dependent on agreements and further approvals by external parties.

3.3 WATER TREATMENT INFRASTRUCTURE

3.3.1 Overview

To assist with water (and salt) management for the W2CP, a site specifically designed combined
RO and brine water treatment plant with a capacity of up to 3 ML/day (or 2.7 ML/d net) will be
installed. The WTP enables production of treated water for beneficial use and/or environmental
release. As the raw water extracted from the Mine Operations Dam is a blend of mine-site

45 Wallarah 2 Coal Project Environmental Impact Statement April 2013 Hansen Bailey



A Surface Water Impact Assessment
Aewrm “

water +environment

surface water and groundwater, it is anticipated to be brackish i.e. the salinity will range from
2,000-8,000 mg/L total dissolved solids (TDS). Therefore, the WTP will employ a desalination
process to remove excess salts.

As with any desalination process, a significant amount of brine by-product is produced at the
WTP (~10% of the mine water inflow to the WTP). Occasionally at inland desalination sites, WTP
brine can be disposed of directly without further processing. However, to reduce the volumes of
water and waste products to be managed or disposed underground, the brine will be further
processed to significantly lower volume of waste product. The Brine Treatment Plant will
predominantly use a thermal process to produce a Distilled Water (to be blended with the
treated water from the WTP) and a partly dried mixed salt (which has been reduced to less than
<10% of the volume of the brine).

The following diagram provides a high level overview of the Water Treatment Plant and Brine
Treatment Plant.

Treated Water for re-use
or disposal

>

Desalinated Water Distilled Water

Salt for

Mine Water disposal

Brine

(from the Mine
Operations Dam)

Figure 3.1 Water Treatment Plant and Brine Treatment Plant - High Level Overview

The following sections provide a more detailed description of each plant.
3.3.2 Water Treatment Plant

The Water Treatment Plant for the W2CP has been designed for site specific conditions based
upon the modelled inputs and outputs produced both underground and around surface
hardstand facilities. It employs the following main process units: disc filtration, membrane
filtration, ion exchange (IX) and reverse osmosis (RO) system, as shown in Figure 3.2. The disc
filtration process is utilised to predominantly remove “fine solids” (i.e. which are in the order of
micrometers in size) and the membrane filtration system (i.e. microfiltration or ultrafiltration) is
utilised to predominantly remove colloidal solids (i.e. which are in the order of nanometers in
size). The inclusion of disc filtration and membrane filtration protects downstream units
particularly the RO process. The ion exchange system will be of the weak acid cation type and is
used to remove scale forming multivalent ions (e.g. hardness). In doing this, the recovery (i.e.
volume of desalinated treated water) is increased and therefore the volume of brine produced is
reduced. The desalination process utilised is RO which uses membranes to separate the
brackish water into Desalinated Water and Brine (often referred to as RO reject). The
Desalinated Water is blended with other internal WTP process streams to ensure it is
“stabilised” (i.e. not overly aggressive or scale-forming). It is noted that the process also
requires two dams or dam segments for normal operation: the Treated Water Storage to store
treated water and the Brine Dam to provide buffering for the downstream Brine Treatment Plant
process.

Hansen Bailey Environmental Impact Statement April 2013 Wallarah 2 Coal PrOjECt



47

Surface Water Impact Assessment %Wrm

water +environment

Raw Feed
_ DISSOLVED OARSE
ARFLOTATION £ TRATION ~ MICROFILTRATION ION EXCHANGE R
Raw Feed DF Fead . .
Pond = ., MF Filrgte (- S product | NP
P . . \ / ? Traated Watar
MF Feed -
™ . = | XLZR Distillata
N 3 | BCDistiliate
™ " | D RegenBiend g !
X A 7
DAF SOLIDS FILTER BACKWASH Brine Treatment Plant

Figure 3.2 Water Treatment Plant Concept Flow Diagram (Source: Salt Water Strategics Pty Ltd,

2013)

3.3.3 Brine Treatment Plant

The Brine Treatment Plant employs the following main process units: Brine Concentrator, Brine
Crystalliser and Belt Filter, as shown in Figure 3.3. The Brine Concentrator is a thermal process
which separates the Brine via distillation into Concentrated Brine (~20% the volume of Brine)
and distilled water. The process will be of the falling film type which helps avoid excessive
scaling and can be electrically driven via a compressor. The brine crystalliser is also a thermal
process which separates the Concentrated Brine via distillation into a Salt Slurry (~30% of the
Concentrate Brine volume) and distilled water. The process will employ a forced circulation
crystalliser which uses a high circulation rate to avoid excessive scaling and can also be
electrically driven via a compressor. The distilled water from the above processes is blended
with the WTP Desalinated Water to produced Treated Water. The Salt Slurry from the Brine
Crystalliser is sent to a proprietary filter press which dewaters and dries the Salt Slurry to form a
partly dried salt mixture (“Salt”) of approximately 95% w/w solids which can be readily disposed
of.

The detailed operation of this Underground Disposal Assessment Scenario is described below.

Wallarah 2 Coal Project Environmental Impact Statement April 2013 Hansen Bailey



pe Surface Water Impact Assessment
A-wrm )

water +environment

RO Reject
XLZR
‘ Distlllate to Treated Water
—
Brine
Feed Tank Fcc
Crystalliser I
Coneentrate Belt
Filter
\ BC Feed y () — )
Steam —J
BC Distlllate - Sollds to Disposal
1 r ‘]i’ r
Brine
Concentrator
Belt Filtrate Return
Brine Concentrator
Distillate to Treated Water

Figure 3.3 Brine Treatment Plant Concept Flow Diagram (Source: Salt Water Strategics Pty Ltd,
2013)

3.4 SALT, BRINE AND MINE WATER UNDERGROUND DISPOSAL ASSESSMENT
SCENARIO

This assessment scenario would involve WACJV installing a RO Water Treatment Plant and Brine
Treatment Plant with a 3.0 ML/d capacity (2.7 M/d net capacity) designed specifically for the
W2CP that will produce a semi solid salt final waste product at least until the end of LWN11
(Project Year 14).

Beyond Project Year 14 WACJV will generally have the option to revert to brine concentrate
waste product disposal instead of the more labour intensive semi solid salt waste product.

To assist with the management of mine water, brine and salt within the underground workings
under this water management strategy, the following storages would be constructed:

. A two heading development to provide a sump with 72 ML capacity which would provide
for a dedicated semi-solid salt disposal area until the completion of LW 11N extraction,
and

. A three heading development to provide a 120 ML sump for the emergency storage of up
to seven (7) weeks of maximum mine water inflow should the MOD be consistently full of
surface runoff water due to a prolonged period of high rainfall.

It is projected that the need for mine dewatering will gradually increase to a rate of up to 2.5
ML/d over the first 6-8 Project Years. This assessment provides that the dewatering capacity
from the emergency underground sump would be enabled up to 3.5 ML/d following temporary
storage during wet periods on the surface as determined by the climate model.

With these mechanisms in place, LW 1N-11N would be extracted, during which time virtually all
intercepted mine inflows would be pumped from the mine for full treatment, with the partly dried
mixed salt solid waste product from the process being permanently disposed of in the dedicated
salt disposal area.

Hansen Bailey Environmental Impact Statement April 2013 Wallarah 2 Coal PI'OjeCt



49

Wallarah 2 Coal Project Environmental Impact Statement April 2013

Surface Water Impact Assessment %Wrm

water +environment

Once these initial longwall blocks are completed, mining operations will move to the southeast
area of the mine to extract LW 1S-10S. During this time virtually all intercepted mine inflows will
also be pumped from the mine for treatment on the surface. If the decision is made at the